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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D0829B
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D0829B
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30.000 MHz 690.000 MHz 100.000 kHz 689.83508 MHz -55.86 dBm -42.86 dB 30.000 MHz 690.000 MHz 100.000 kHz 689.50525 MHz -56.15 dBm -43.15 dB
725,000 MHz 1,000 GHz 100.000 kHz 786.95055 MHz -55.,83 dBm -42,83 dB 725,000 MHz 1,000 GHz 100.000 kHz 739.97253 MHz -55.91 dBm -42.91 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D0829B
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30.000 MHz 690.000 MHz 100.000 kHz 689.50525 MHz -56.09 dBm -43.09 dB 30.000 MHz 690.000 MHz 100.000 kHz 604.07796 MHz -56.02 dBém -43.02 dB
725,000 MHz 1,000 GHz 100.000 kHz 767.99451 MHz -56.01 dBm -43,01 dB 725,000 MHz 1,000 GHz 100.000 kHz 725.68681 MHz -55.99 dBm -42,99 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.89625 GHz -44.75 dBm -31.75 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.94626 GHz -44.67 dBm -31.67 dB
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1.000 GHz 3.000 GHz 1.000 MHz 2.89375 GHz -44.75 dBm -31.75 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.94976 GHz -37.22 dBm -24.22 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D0829B
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Lowest Channel / 64QAM
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30.000 MHz 690.000 MHz 100.000 kHz 630.13493 MHz -56.12 dBm -43.12 dB 30.000 MHz 690.000 MHz 100.000 kHz 680.92954 MHz -56.20 dBém -43.20 dB
725,000 MHz 1,000 GHz 100.000 kHz 751.51099 MHz -55.84 dBm -42,84 dB 725,000 MHz 1,000 GHz 100.000 kHz 727.60989 MHz -55.79 dBm -42,79 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.86076 GHz -44.69 dBm -31.69 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.98375 GHz -44.42 dBm -31.42 dB
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1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -44.28 dBm -31.28 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.95376 GHz -37.05 dBm -24.05 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.80328 GHz -44,56 dBm -31.56 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D0829B

LTE Band 12 / 10MHz

Lowest Channel / 64QAM
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30.000 MHz 690.000 MHz 100.000 kHz 689.50525 MHz -56.04 dBm -43.04 dB 30.000 MHz 690.000 MHz 100.000 kHz 689.83508 MHz -55.69 dBm -42.69 dB
725,000 MHz 1,000 GHz 100.000 kHz 738.59890 MHz -55,93 dBm -42,93 dB 725,000 MHz 1,000 GHz 100.000 kHz 795.19231 MHz -55.70 dBm -42,70 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.85976 GHz -44.66 dBm -31.66 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.96426 GHz -44.69 dBm -31.69 dB
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7.000 GHz 9,000 GHz 1.000 MHz 8.86078 GHz -44,59 dBm -31.59 dB
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saronas. FCC RF Test Report

Report No. : FG7D0829B

Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0003
40 Normal Voltage 0.0004
30 Normal Voltage 0.0033
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0069
0 Normal Voltage 0.0109

-10 Normal Voltage 0.0092 PASS
-20 Normal Voltage 0.0075
-30 Normal Voltage 0.0000
20 Maximum Voltage 0.0051
20 Normal Voltage 0.0000
20 Battery End Point 0.0049

Note:

1. Normal Voltage =4.0 V. ; Battery End Point (BEP) =3.8 V. ; Maximum Voltage =4.2 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

SPORTON INTERNATIONAL INC.
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s=amranas. FCC RF Test Report Report No. : FG7D0829B
LTE Band 17
Peak-to-Average Ratio
Mode LTE Band 17 / 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.91 5.07 4.46 6
Middle CH 4.09 4.9 5.04 6 PASS
Highest CH 4.46 4.81 5.19 5.97
Mode LTE Band 17 / 10MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 5.68 6.26 - -
Middle CH 5.94 6.29 - - PASS
Highest CH 6.12 6.35 - -
SPORTON INTERNATIONAL INC. Page Number 1 A17-1 of 26
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s=amranas. FCC RF Test Report Report No. : FG7D0829B
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D0829B

LTE Band 17 / 10MHz / 16QAM
Lowest Channel / 1RB Lowest Channel / Full RB
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1
CF 709.0 MHz - Mean Pwr + 20.00 dB CF 709.0 MHz Mean Pwr + 20.00 dB
i y G ive Di: Function Samples: 130000 i y G ive Di Function Samples: 130000
Mean | Peak |  Crest | 0% | 199 | 0a% | o.01% | Mean | Peak |  crest | 0% | 1% | 010 | oot |
Trace 1 [ 20,51 dem | 24,98 dbm 4.47 da 2.90 6B .41 0B .45 0B .52 0B Trace 1 [ 20,67 dem | 27,41 dem 5.74 d8 3.04 d8 5.01d8 5.00 d8 6.45 08
e e
L J J AR e L J J FERRIEEER e
Middle Channel / 1RB Middle Channel / Full RB
Spectrum T Spectrum s
Ref Level 30.00 cbm  Offset 1160 db Ref Level 30.00 cbm  Offset 1160 db
o att 308 AQr 2ms @ RBW 10 MHz o att 308 AQr 2ms @ RBW 10 MHz
@152 view @152 view
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ICF 710.0 MHz Mean Pwr + 20.00 dB ICF 710.0 MHz Mean Pwr + 20.00 dB
i y G ive Di: Function Samples: 130000 i y G ive Di Function Samples: 130000
Mean | Peak |  Crest | 0% | 190 | 0a% | o.01% | Mean | Peak |  crest | 1% | 1% | 010 | oot |
Trace 1 [ 20,18 dem | 25,23 dem 5.05 d8 2.87 0B +.96 0B 4 d8 .07 08 Trace 1 [ 20,60 dem | 27,37 dbm 5.68 d8 3.10 d8 5.04 d8 5.00 d8 6.45 08
e —_— ——
L J J AR e L J J FERRIEEER e
Highest Channel / 1RB Highest Channel / Full RB
Spectrum {"é’ Spectrum {"é’
Ref Level 30.00 cbm  Offset 1160 db Ref Level 30.00 cbm  Offset 1160 db
o att 308 AQr 2ms @ RBW 10 MHz o att 308 AQr 2ms @ RBW 10 MHz
@152 view @152 view
e
o
0.0 2 0.0 -
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1E- 1E- -
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3
CF 711.0 MHz - Mean Pwr + 20.00 dB CF 711.0 MHz - Mean Pwr + 20.00 dB
i y G ive Distri Function Samples: 130000 i y G ive Di Function Samples: 130000
Mean | Peak |  Crest | 0% | 199 | 0a% | o.01% | Mean | Peak |  crest | 1% | 1% | 010 | oot |
Trace 1 [ 20,47 dbm | 25,65 dbm 5.17 d8 2.93 0B .07 4B 5.19 0B 5.25 0B Trace 1 [ o078 dem | 27,43 dem 5.64 d8 3.10 d8 5.04 d8 5.97 da 5.41 08
e —— —
L J J [ BERREEE ] L J J LEERRERE I
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D0829B

LTE Band 17 / 10MHz / 64QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

=

Ref Level 30.00 dém

Offset 11,80 db

Spectrum

Ref Level 30.00 dém

Offset 11,80 db

Att 3008 AQT 2 ms ® RBW 10 MHz I At 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
0.0
5 i 3
1E4 \1 - 1E4 A -
B kS \-.
1€ 1€ LY
ES
=
1 1 |
CF 709.0 MHz Mean Pwr + 20.00 dB CF 709.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | Mean | Peak | Crest | 10% | 105 | D% | Do |
Trace 1 [ 19.21 dem | 24,91 dbm 5.70 d8 3.01 08 £.57 0B Trace 1 [ 19.67 dem | 27,29 dbm 7.62 d8 3.13 d8 5.16 d8 5.26 d8 5.93 0B
| e—— | e——
L JL J L JL Wy we

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum

Ref Level 30.00 dém

Offset 11,80 db

Spectrum

Ref Level 30.00 dém

Offset 11,80 db

o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz

@152 view @152 view

e

I
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| — 8
1E- - 1E- T -
& \ \
" i
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1E 1E T
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. . 4
e | i
ICF 710.0 MHz Mean Pwr + 20.00 dB ICF 710.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa% | op.o1% | Mean | Peak | Crest | 10% | 105 | D% | Do |
Trace 1 [ 19.22 dem | 25,19 dbm 5.97 da 3.04 0B 5.36 0B 5.00 08 Trace 1 [ 19.50 dem | 27,03 dbm 7.44 d8 3.10 d8 5.13 d8 5.29 d8 5.99 08
== | e—— _—
stk Wy we

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum b Spectrum b
Ref Level 30.00 cbm  Offset 1160 db Ref Level 30.00 cbm  Offset 1160 db
o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
e
— ‘.‘L“-n
< o ———
- b e
B
00 v 00 -
i 5 E 3
1E- - 1E4 -3
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1E: 1E A
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: : }
CF 711.0 MHz Mean Pwr + 20.00 dB CF 711.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa% | op.o1% | Mean | Peak | Crest | 10% | 105 | D% | Do |
Trace 1 19.43 dBm 25,57 dBm 6.14 dB 3.01 dB 5.57 dB 6.12 dB 6.17 dB Trace 1 19.68 dBm 27.20 dBm 7.52 d8 3.16 d8 5.19 d8 6.35 dB 6.96 dB
| e—— | e——
L il J [ L il SRR e
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saronas. FCC RF Test Report

Report No. : FG7D0829B

26dB Bandwidth

Mode LTE Band 17 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK 16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 490 | 4.97 9.75 9.75 - - - -
Middle CH - - - - 490 | 4.90 9.81 9.71 - - - -
Highest CH - - - - 4.96 4.88 9.65 9.77 - - - -
Mode LTE Band 17 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.94 - 9.75 - - - - -
Middle CH - - - - 4.89 - 9.73 - - - - -
Highest CH - - - - 491 - 9.71 - - - - -
SPORTON INTERNATIONAL INC. Page Number . Al7-5 of 26
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D0829B

LTE Band 17

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

(=]

Spectrum b Spectrum
Ref Level 30.00 cbm  Offset LLB0 db = RBW 100 kHz Reflavel 30.00 dim  Offset 11,60 db w RBW 100 khz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 0 dE SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 15.48 dBm| ™M1[1] 14.47 aBbmj
704.64200 MHz 707.62900 MHZ]
= ndB 26.00 dB| @ nd "} 26.00 dB|
w0 OV A IS B S 4.895000000 MHz| 0d VP A PN BN 4.965000000 MHz|
! Q factor -\\ 143.9| I Q factor 142.6)
I A
7 o 7
10 di F
f
20 di
\ n i ~
e L A S ae N )
40 df -40 di
50 df 50 d
-6 df -60 di
CF 706.5 MHz 1001 pts Span 10.0 MHz CF 706.5 MHz 1001 pts Span 10,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML f 704.542 MHz 15.48 dam nd@ down 4.895 MHz ML 707.829 MHz 14,47 dBm nd@ down 4,965 MHZ
T 1 704.062 MHz -10.42 dBm nd8 26.00 dB TL L 704.002 MHz -11,83 dbm n 26,00 d8
T2 1 708.958 MHz -10.17 dém Q factor 143.9 T2 1 70B.968 MHz -11.97 dam Q factor 142.6
L ] Ao ] L]
Date: 10.J
Spectrum Spectrum o
Ref Level 30.00 cbm  Offset LLB0 db = RBW 100 kHz Reflavel 30.00 dim  Offset 11,60 db w RBW 100 khz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 15.62 dBm| ™M1[1] 14.58 aBm)
709.90000 MHz 707.96200 MHZ]
20 20
X ndB 26.00 dB| ndB 26.00 dB|
0u R r\,u"\am-’wmm\ 4.895000000 MHZ, 04 PO A P e B A 4.895000000 MHZ]
Q factor \ 145.0 Q factor | 1446}
d ) 4 - |
o f 7 0 Y
i ; \
-10 df -10 d
i \ {
20 d / \ = -20 di i
Ry g S )
i e VahetV (VNP P e
0 -/ T LR LA LY
40 df -40 di
50 df 50 d
-6 df -60 di
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 10,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML f 709.3 MHz 15.82 dsm nd@ down 4.895 MHz ML 707.962 MHz 14.58 dam nd@ down 4,895 MHZ
T 1 707.532 MHz -10.46 dBm nd8 26.00 dB TL L 707.552 MHz -11.65 dbm nd8 26,00 d8
T2 1 712.428 MHz -10.42 dBm Q factor 145.0 T2 1 712.448 MHz -11.79 d8m Q factor 144.6

J

J

Date: 10.4 Date: 1 2
Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,80 d& RBW 100 kHz Ref Level 20,00 dém  Offset 11.80 di RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 0de SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.04 dBm| mili] 14.26 dBm|
20 712.21100 MHZ| 712.07100 MHz
v ndB 26.00 dB| ndB 26.00 dB)|
w0 AN A AP e B o 955000000 MHZ| el A e B 4.875000000 MHZ]
T Q factor 143.7] Q factor 1 146.1)
A |
v |
2 12
i i
LA \
VA, o .
L % SNV o
-40d -40 d
50 df -50 di
60 d -60 db
CF 713.5 MHz 1001 pts Span 10.0 MHZ CF 713.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 712.211 MHz 15.04 dBm ndB down 4.955 MHz ML 712.071 MHz 14.26 dBm ndB down 4,575 MHz
TL 1 711.022 MHz -10.95 dém nd8 26.00 dB TL 1 711.032 MHz -12.13 dém nd8 26.00 d8
T2 1 715.978 MHz -11.05 dém Q factor 143.7 T2 1 715.508 MHz -11.57 dém Q factor 145.1
L ) - L )i ) L
Date: 1 Date: 10.JAM.2
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saronas. FCC RF Test Report

Report No. : FG7D0829B

LTE Band 17

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

Spectrum b Spectrum o
Ref Level 30.00 dbm  Offset 1180 db & RBW 300 khz RefLevel 20.00 dbm  Offset 11,80 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 17.27 abm)| MI[1] 18.01 aBm|
0 ML 711.4180 MHz| - [ 711.7570 MHz
Ny - ~RURE. — 26.00 dB| ) o nin X . 26.00 dB|
0 o i A e IRaaVant 0.750000000 MHZ| e e Tl T 9.750000000 MHZ]
/ Q factor 73.0| Q factor \ 73.0]
0 d I 0 d —f
] ¥
-tod -10 o T
e P
24 s / :
20 c8m— = S A ! o,
-30
40 d -40 de
50 d -50 di
-60 d 60 d
CF 709.0 MHz 1001 pts Span 20.0 MHz CF 709.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML 1 711.418 MRz 17.27 dBm ndB_down 9.75 MHz ML F11L.757 MHz 18.01 dBm ndB_down 9,75 MHZ
TL 1 704.125 MHz -8.38 dBm ndd 26.00 dB TL L 704,085 MHz -7.86 dBm n 26.00 dB
T2 1 713.875 MHz -9.03 dBm Q factor 73.0 T2 1 713.B35 MHz -8.20 dBm Q factor 73.0
L ] Ao ] L.
Date: 10.4
Spectrum - Spectrum -
Ref Level 30.00 cBm  Offset 1150 dB & RBW 300 khz RefLevel 30,00 dBm  Offset 11,60 df & RBW 300 kHz
jo ALt 30d8 8SWT 12.6 ps & VBW 1MHz  Mode Auto FFT b ALt 30 de SWT 12.6 ps & VBW 1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 17.33 dBm| mili] 16.38 dBm|
- o e 2 4 o
RN [ Nmm, _— - A, ~ -
04 A vl Yl T ) 9.810000000 MHZ| it MR anherin T Sl el 9.710000000 MHZ]
Q factor \ 72.7| Q factor \‘ 73.1
od l \
! 2
-10 df 1 ‘\'
N \
20 d — = -
e T e
-30 L
40 d -40 de
50 d -50 di
&nd 60 d
CF 710.0 MHz 1001 pts Span 20.0 MHz CF 710.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML 1 712.777 MRz 17.33 dem ndB_down 9.81 MHz ML 709.52 MRz 16.38 dem ndB_down 9,71 MHZ
TL 1 705.005 MHz -6.62 dBm ndd 26.00 dB TL L 705.105 MHz -9.62 dBm n 26.00 dB
T2 1 714.815 MHz -8.26 dBm Q factor 7e.7 T2 1 714.B15 MHz -8.76 dBm Q factor 73.1
L ] Ao ] L.
Date: 1
Spectrum Spectrum
Ref Level 30.00 dbm  Offset 1180 db & RBW 300 khz RefLevel 20.00 dbm  Offset 11,80 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 17.62 dbm)| MI[1] 1540 abm|
[ 708.6820 MHzZ| 712.2190 MHz
20 20
B , |~ ndg 26.00 dB| ¥ _ndB 26.00 dB|
. ARl e B 0.650000000 MH . P . AWy 0.770000000 MH,]
] Q factor 73.4 i Q factor \ 72.9)
od : 0 d :
',;‘ Tj
10 df -10 o 7
~20 g2y - . Lo
= = -2ardBR
- e A
a0 -30 -
-40 -40 df
-50 d -50 di
60 df -60 de
CF 711.0 MHz 1001 pts Span 20.0 MHz CF 711.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 708.682 MHz 17.62 dém ndB down 9.65 MHz ML 712,219 MHz 15.40 dBm ndB down 9.77 MHz
TL 1 706.145 MHz -9.02 dBm nds 26.00 dB TL L 706.065 MHz -10.80 dam nds 26.00 d8
T2 1 715.785 MHz -7.70 dBm Q factor 73.4 T2 1 715835 MHz -11.27 dBm Q factor 72.3
L ) L I )
Date: 1 Date: 10
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D0829B

LTE Band 17

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

&3 pectrum &3
Ref Level 30.00 Gbm  Offset 1180 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 11,00 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.49 dBm) ™M1[1] 14.04 dBm)
704.49200 MH?Z| 709.4800 MHz
= . ndB 26.00 dB)| @ v ndB 26.00 dB|
g Ve o A o A S AN BY . 4.935000000 MHZ| 0d A e e e /"\/w-erwlv-’uw -\ 9.750000000 MHZ|
i Qfactor ¥ ‘\\ 142.8 7 Q factor \ 72.8
4 | ) 4 |
a 1 0 +
. -
-10d F 10 di i’
/ .
20 d = 5
- P~ ~ ey
AP L) e I
A i I —_
-40 ds -40 di
50 d -50 di
-60 d 60 d
CF 706.5 MHz 1001 pts Span 10.0 MHz CF 709.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML 1 704.432 MHz 14.49 dBm ndB_down 4.935 MHz ML 709,48 MHz 14.84 dBm ndB_down 9,75 MHZ
TL 1 704.022 MHz -11.68 dam nd8 26.00 dB TL L 704,085 MHz -11.21 dam n 26.00 dB
T2 1 708.958 MHz -11.55 dam Q factor 142.8 T2 1 713.B35 MHz -10.70 d8m Q factor 72.8
L U J wa JU J L]

Middle Channel / 5SMHz / 64QAM

Middle Channel / 10MHz / 64QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 11,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 39 dBm)| ™M1[1] 14.94 dBm)
710.83900 MHz 711.0990 MHz,
= dB 26.00 dB @ ndB 26.00 dB
h k ~ 51 VI a —
10 d W R N YL, v, e N 4.885000000 MHz| 10 4 i A W acad B ey 9.730000000 MHZ|
i Q factor | 145.5 7 Q factor \ 73.1
04 | va / \
|
- i { 1
-tod 42 04 ot £
¥
! L / \
204 ; 2 = —— "
A N~
L J L o o ey
A - ~
-40 ds -40 di
50 df 50 d
60 d -60 di
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML f 710.839 MHz 13.39 dam nd@ down 4.885 MHz ML 711.099 MHz 14,34 dam nd@ down 9.73 WHz
T 1 707.532 MHz -12.65 dbm nd8 26.00 dB TL L 705.085 MHz -12.00 dBm nd8 26,00 d8
T2 1 712.418 MHz -12.20 dém Q factor 145.5 T2 1 714.B15 MHz -10.72 dBm Q factor 73.1

L I ]

U ]

Highest Channel / 5MHz / 64QAM

Highest Channel / 10MHz / 64QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,80 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.60 db & RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.80 dBm| mili] .57 dBm)
711.67200 MHZ| 712.0990 MHz
e ndB 26.00 dB & 26.00 dB
e - e e 5 b
04 . B 4.905000000 MHz 104 9.710000000 MHz
actor 145.1 7 72.3
g od !
Tl
-od -10d ¥
20 d 20 df —
5 T 7
WAV T WA Wit . )
r S 30 A
-40d -40 d
-50 d -50 di
60 d -60 db
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 711.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 711.672 MHz 14.80 dBm ndB down 4.505 MHz ML 712.099 MHz 14.57 dBm ndB down 9,71 MHz
1 711.032 MHz -11.25 dém nd8 26.00 dB TL 1 706.165 MHz -10.61 dém nd8 26.00 d8
1 715.938 MHz -11.29 dém  factor 145.1 T2 1 715675 MHz -11.12 dém  factor 73.3
L ) (] ] J [
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FAX . 886-3-328-4978

Page Number 1 A17-8 of 26
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Occupied Bandwidth

Mode LTE Band 17 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK 16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 4.48 4.52 8.97 9.03 - - - -
Middle CH - - - - 4.50 4.49 9.03 9.05 - - - -
Highest CH - - - - 4.49 4.50 8.97 8.97 - - - -
Mode LTE Band 17 : 99%0OBW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 451 - 9.05 - - - - -
Middle CH - - - - 4.49 - 9.01 - - - - -
Highest CH - - - - 4.48 - 9.01 - - - - -
SPORTON INTERNATIONAL INC. Page Number : A17-9 of 26
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D0829B

LTE Band 17

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

Spectrum b Spectrum o
Ref Level 30.00 cbm  Offset LLB0 db = RBW 100 kHz Reflavel 30.00 dim  Offset 11,60 db w RBW 100 khz
o Att a0de SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 16.07 dBm| ™M1[1] 15.45 aBmj
- " 706.41000 MHz - . 706.15000 MHZ]
2| o OccBu 4.475524476 MHz b Occ B 4.515484515 MHZ]
p AT AL ¥ ) P R Nt AN A e,
10 . 10 ;i
|
od 0 d s
/ | /
}
-10 de 3 -10 d
/ \ /
20 d / T 20 d -
P R AP A o A TV
i i S e
b e e iy
40 df -40 di
50 df 50 d
-6 df -60 di
CF 706.5 MHz 1001 pts Span 10.0 MHz CF 706.5 MHz 1001 pts Span 10,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 705.41 MHz 16.07 dam ML 706,15 MHz 15.45 dam
T 1 704.26224 MHz 10.36 dBm Oce Bw 4.475524476 MHz TL L 704.23227 MHz 9.43 dBm Oce Bw 4.5154B4515 MHz
T2 1 708.73776 MHz 10.92 dam T2 L 70B. 74775 MHZ 8.50 dam
L ] Ao ] L.
Date: 10.J
Spectrum Spectrum o
Ref Level 30.00 cbm  Offset LLB0 db = RBW 100 kHz Reflavel 30.00 dim  Offset 11,60 db w RBW 100 khz
o Att a0de SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
16.24 dBm| ™M1[1] 14.47 aBbmj
- 712.03800 MHz - 709.73000 MHZ]
‘ . . Jal 4495504486 MHz| s Oce Bw 4485514486 MHZ]
. o e el A A P Prmd |t .
10 i 10
o4 i 0d
[ \ /
10 T 10 d -
\ / |
20 d + e —— 20 d 1 o~
A E P TN P Pl NN A VS, P
30 30
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 10,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 712.038 MHz 16.24 dBm ML 709,73 MHz 14,47 dBm
T 1 707.75225 MHz 10.63 dBm Oce Bw 4,495504496 MHz TL L 707.76224 MHz 9.96 dBm Oce Bw 4,485514486 MHz
T2 1 712.24775 NHz 10.51 dam T2 L 71224775 MHZ 9.10 dam
— —

Date: 1

Date: 10.4 Date: 1
Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,80 d& RBW 100 kHz Ref Level 20,00 dém  Offset 11.80 di RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.93 dBm| mili] 15.15 dBm|
20 , 712.50100 MHzZ| - 712.09100 MHz
Oce B 4.485514486 MHZ| B T Oce B 4.495504496 MHZ]
B I ol sraedreo ol oo
10 d 10 d -
| [ i
| ‘ |
0 di 0
/ | { \
-10 - - -10 df 4
/ \ \
-20d -20 di
1, S ‘ T s e e Ma
s i Ve 3 nbias WL
-40 -40 df
-50 d -50 di
60 d -60 db
CF 713.5 MHz 1001 pts Span 10.0 MHZ CF 713.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 712.501 MHz 15.93 dBm ML 712,091 MHz 15.15 dBm
TL 1 711.24226 MHz 10.12 dém Oce Bw 4.485514486 MHz T1 1 711.24226 MHz 10.53 dBm oce Bw 4. 495504496 MHZ
T2 1 715.72777 MHz 10.53 dBm T2 1 715.73776 MHz 9.63 dbm
L ) L )i )
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D0829B

LTE Band 17

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

Spectrum b Spectrum o
Ref Level 30.00 dbm  Offset 1180 db & RBW 300 khz Reflavel 30.00 dim  Offset 11,60 db e RBW 300 khz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att SWT  12.6ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
16.96 dBm| ™M1[1] 1690 aBm)
0 706.4430 MHzZ| - e 704.6840 MHz
. y 8971028971 MHZ - Occ By ©.030969031 MHZ]
N WA, P Ny [ =)= P
10 d 7 10 di
J \ ! \
od T od i
\ |
J \ ! \
-tod 2 -10d i r
e - A M
2 . o - s -
; by o - [
-30
40 df -40 di
50 d -50 di
-60 d 60 d
CF 709.0 MHz 1001 pts Span 20.0 MHz CF 709.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML 1 706.443 MHz 16.96 dBm ML 704 BE4 MHZ 16.30 dBm
TL 1 704.5245 MHz 9.98 dBm Oce Bw 5971028971 MHz TL L 704.4645 MHz 11.32 dBm Oce Bw 9.030969031 MHz
T2 1 713.4358 MHz 10.63 d8m T2 1 713.4958 MHz 9.83 dom
L ] Ao L.
Date: 10.4
Spectrum Spectrum o
Ref Level 30.00 dbm  Offset 1180 db & RBW 300 khz Reflavel 30.00 dim  Offset 11,60 db e RBW 300 khz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.30 dBm| ™M1[1] 1643 aBm)
0 bt 708.1620 MHzZ| - 710.8990 MHz
P . Ace Bre ©.030969031 MHZ - - cc By ©.050949051 MHZ]
ST Ly N P =L P e s Sl e
10d 104d
{ ! \
od od
[ j
-10 df 'Ji \L\ -10 Jl
-20d — - e -20 o — — - —
pacaw fne 7 = i e TN
a0 = 30 -
40 df -40 di
50 d -50 di
-60 d 60 d
CF 710.0 MHz 1001 pts Span 20.0 MHz CF 710.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML 1 708.162 MHz 17.30 dBm ML 710.899 MHz 16.43 dBm
TL 1 705.4645 MHz 11.08 dBm Oce Bw 9.030955031 MHz TL L 705.4645 MHz 11.14 dBm Oce Bw 9.050949051 MHz
T2 1 714.4358 MHz 11.08 d8m T2 1 714.5158 MHz 9.50 dBm
— —
L J L JU J
Date: 10.4 Date: 1
Spectrum Spectrum
Ref Level 30.00 dbm  Offset 1180 db & RBW 300 khz Reflavel 30.00 dim  Offset 11,60 db e RBW 300 khz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 17.12 dBm| mili] 16.27 dBm|
20 M1 712.4190 MHz| - 710.4210 MHz
e X OCC B 8.971028971 MHz| Oce Bw 8.971028971 MHz|
[P A B, (TN O T Wi vius O ¢
10d r 10 df <
[ \
od f od t
10 d [ 10d / \
~ / \
o0 - ~f 204 s ;
s A =
pavy ] A B
30 - -30 - o
-40d -40 d
50 df -50 di
60 df -60 de
CF 711.0 MHz 1001 pts Span 20.0 MHz CF 711.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML T 712.418 MHz 17.12 dém ML 710,421 MHz 16.27 dBm
TL 1 705.5245 MHz 11.98 dBm Occ 8w 8.971028971 MHz TL L 706.4B45 MHz 9.65 dam Occ 8w 8.971028971 MHZ
T2 1 715.4955 MHz 11.15 dBm T2 1 715.4555 MHz 10.42 dBm
L ) L )i )
Date: 1 Date: 10.JAM.2
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saronas. FCC RF Test Report

Report No. : FG7D0829B

LTE Band 17

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.88 dBm) 14.75 dBm)
0 704.66200 MH?Z| - 706.7820 MHz
Oce B 4.505494505 MHz - . 050949051 MHz
P P 12 ! g ol
104 = e A n S . : 104 B R ;
1y / i
od ; \ od J |
/ | [
-10 y -10 d +
\
204 /‘ ) 204 ’ _
P [P Pt \
\de‘d_»u e Lhan, -t
W
40 df -40 di
50 d -50 di
-60 d 60 d
CF 706.5 MHz 1001 pts Span 10.0 MHz CF 709.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 704.562 MHz 13.88 dam ML 706.782 MHz 14,75 dam
TL 1 704.24226 MHz 7.84 dBm Oce Bw 4.505454505 MHz TL L 704.4645 MHz 8.29 dBm Oce Bw 9.050949051 MHz
T2 1 708.74775 NHz 8.11 dam T2 1 713.5355 MHz 9.71 dom
L U J wa L JU J L]

Middle Channel / 5SMHz / 64QAM

Middle Channel / 10MHz / 64QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 11,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
14.65 dBm) ™M1[1] 15.91 dBm)
709.77000 MHz 708.3020 MHz,
= X 4.485514486 MHz @ : Bw 9.010989011 MHZ
—_—— ~ . T LA e e LW
104 T | 104 s Ay
/ 1 |
i } g Y
a T T \
| \ \
-10 df
7 \ 1
204 =
/ L. e—,
30 5 as i \
40 df -40 di
50 df 50 d
60 d -60 di
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 709.77 MHz 14.65 dam ML L 7DE.302 MHz 15.31 dam
T 1 707.75225 MHz 8.29 dBm Oce Bw 4,485514456 MHz TL L 705,445 MHz 8.24 dBm Oce Bw 9.010969011 MHz
T2 1 712.23776 MHz 7.56 dam T2 1 14,4755 MHz 8.63 dam
— —

L I ]

L U ]

Highest Channel / 5MHz / 64QAM

Highest Channel / 10MHz / 64QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,80 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.60 db & RBW 300 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.03 dBm| mili] 3 dBm
20 711.50200 MHzZ| - . 711.9790 MHz
i Oce B 4.475524476 MHz 'y OccBw 9.010989011 MHz
frn A T T1_harmmed A s e 2
10 d 7 YN NI E L 104 s N T
\ i
od 1 t od {
/ 1 f
BUE! -10d
i | [
20 d [ | 20 di /
] | = A =
R P Py " — -
-39, - = -30
-40d -40 d
50 df -50 di
-60 df -60 di
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 711.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 711.502 MHz 14.03 dBm ML 711,579 MHz 15.33 dBm
1 711.25225 MHz 8.44 dBm oce Bw 4. 475524476 MHZ T1 1 706.4845 MHz 9.11 dBm oce Bw 9.010989011 MHz
1 715.72777 MHz 8.32 dem T2 1 715.4955 MHz 9.03 dém

L )i ]
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D0829B

LTE Band 17 / 5MHz / QPSK

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB
Spectrum x| spectrum
Ref Level 30.00 dBm  Offset 11.80 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 11.80 dB Mode Auta Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr (@1 AvgPwr
Limit $heck BAES | SPURIGNE CHNEKABS PABS
. . x ABS Li SPURIOUS, INE_ABS PASS
20 ghilie ~FPURIOUS_LINE_ABS PABS . 20bine {__\
[ |
10 dBm 10 dBm f \
o0de } \\ 0 dém J |
-10 derm: i -10 dem H\
S ] I
-20 dém l+ m -20 dém {
-30 dBm -3q dBm "
J A i A
-40 dem o . - - n\dBm )
-50 dBm _ j{ I\.,\‘l o mﬁ wlﬁlrk‘lj H 0 yb"d"'w /\ M \\ /\\
N R B S Y vt Dt S S
-60 dBm -60 dBm
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | poweraAbs | ALimit
£90.000 MHz 703.900 MHz 100.000 kHz 703.89306 MHz -29.05 d&m -16.05 d& 711.000 MHz 716.000 MHz 100.000 kHz 71564785 MHz 20.62 dBm -9.38 db
703.900 MHz | 704,000 MHz 30,000 kHz 703,39655 MHz -24.21 dbm -11.21d8 716,000 MHz 716,100 MHz | 30,000 kHz 716,00025 MHz -25.31 dBm -12.31 dB
704.000 MHz 709.000 MHz 100.000 kHz 704.37712 MHz 21.04 dém -8.96 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -28.12 dbm -15.12 dB
—
i J i i
=t Date
Lowest Band Edge / Full RB Highest Band Edge / Full RB
o m
Spectrum Spectrum
Ref Level 30.00 dBm  Offset 11.80 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PASES
20 ghilie ~FPURIOUS_LINE_ABS P 20 dhine
10 dem 10 dBm:
r\nw WM E/ww ot ARt it V\
0 dB T \ dem T
10 dem l 10 dem !
SPURIOUS_LINE_ABS f \ l
“20 dem [I 20 dBm H
-30 dBm -30 dém i
- =~
s i L
-40 dem P -40 dem KN\“
50 dem—- S -50 dem
-—‘-\“-‘.—‘,,_
-60 dBm -60 dBm
Start 690.0 MHz 3003 pts stop 709.0 MHz | |[Start 711.0 mbiz 3008 pts Stop 725.0 Mz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  Auimit | Rangelow | Rangeup | RBW | Freguency | poweraAbs | ALimit
£90.000 MHz 703.900 MHz 100.000 kHz 703.89306 MHz -30.51 dBm -17.51 d8 711.000 MHz 716.000 MHz 100.000 kHz 71347003 MHz 7.47 dbm -22.53 dB
703.900 MHz | 704,000 MHz 30,000 kHz 703,39935 MHz -31.29 dbm -18.29 d8 716,000 MHz 716,100 MHz | 30,000 kHz 716,00305 MHz -31.00 dBm -18.00 dB
704.000 MHz 709.000 MHz 100.000 kHz 706.48002 MHz 7.17 dem -22.83 d8 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -28.56 dbm -15.56 dB
T e —
) [ i )
Date 0.JAN.2018 23:11:12 10.JAM.2018
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D0829B

LTE Band 17 / 5MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 30.00 dBm  Offset 11.80 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 20,00 dém
SGL Count 100/100

Offset 11.80 dB Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGUE CHANEKABS PABS
. . x ABS Li SPURIOUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PAES 20 dhine f
\
10 dBm ” 10 dBm [ l\
ode ! \K 0 dem / l
-10 d&m [ -10 dBm f
SPURIGUS. LINE_ABS [ / l
-20 dem .+ L\ 20 dBm {
-30 dBm -3g dBm i
A A il s TN
40 dem e + ﬂ ’ k -#0|dBm ,‘ ’W’ 7
-50 dBm 7 / \m\ A ] ‘UIVN l'u/l M' S0 ] H WM\' MMW f
. ol I o]
S F— ] gy L.
-0 dBm -60 dem
Start 690.0 MHz 3003 pts Stop 709.0 MHz J|[I'Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | Ppowerabs | ALimit | Rangelow | Rangeup | REW | Freguency |  Powerabs | ALimit
590,000 MHz 703,900 MHz 100,000 kHz 70389306 MHz -29.46 dém -16.46 d& 711.000 MHz 716.000 MHz | 100.000 kHz 715.64785 MHz 19.55 dBm -10.45 d&
703.900 MHz 704,000 MHz 30.000 kHz 703.99965 MHz -25.06 dBm -12.06 dB 716.000 MHz 716,100 MHz 30.000 kHz 715 00285 MHe 2641 dom 1341 b
704.000 MHz 709.000 MHz 100.000 kHz 704.36713 MHz 20.53 dBm ST de 716.100 MHz 725.000 MHz 100.000 kHz 716.12223 MHz -28.32 dBm -15.32 dB
I J (] j )

Dats: 10.JAN.2018 23:10:02

10.J8N.

Date:

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

. o
Spectrum x| Spectrum v
Ref Level 30.00 dBm  Offset 11.80 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 11.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PAES
d 3 3 ABS Line _$PURIOUS_LINE_ABS PASES
20 ghine _FPURIOUS }INE_ABS P 20 dhine
10 dBm 10 dBm
Y A A (PRI I S
0dB T dem MVV\I
f HiIM |
-10 dBm 0 dem
SPURIOUS_LINE_ABS ) l \
20 dem f} 20 dBm H
-30 dBm -30 dem =
I ,
-4 dBm p—— =] 40 dem -H““‘“
] »\“x__%\
-50 dem — =1 -50 dem =
-
-60 dBm 60 dem = SSERES
Start 690.0 MHz 3003 pts Stop 709.0 MHz [||['Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | Ppowerabs | ALimit | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
590,000 MHz 703,900 MHz 100,000 kHz 70389306 MHz -31.14 dém -18.14 d& 711.000 MHz 716.000 MHz 100.000 kHz 713.37013 MHz 6.34 dBm -23.66 dB
703.500 MHz 704.000 MHz 30.000 kHz 703,99955 MHz -32.78 dém -19.78 dB 718,000 MH= 716,100 MHz | 20,000 kHz 716 00375 MHz 31,60 dBm laeade
704.000 MHz 709.000 MHz 100.000 kHz 706.20030 MHz ©.59 dBm -23.41 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -29.42 dbm -16.42 db
]'r T ; —
1 P
Date 0.JAN.2018 23:12:20 Date: 10.JAN.2018
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SPORTON

FCC RF Test Report

LAB.

Report No. : FG7D0829B

LTE Band 17 / 5MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

spectrum || spectrum 7
Ref Level 30.00 dBm  Offset 11.80 d Mode Auto Sweep Ref Level 30,00 dém  Offset 11.80 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
q 3 3 DABS Li SPURIOUS, INE_ABS PASS
20 UIBIFF‘IH PURIOUS INE_ABS PABS ﬂ ZDUB;'::P * S
10 dem [ l 10 dém fl \'
ode : ‘ 0 dem ) \
-10 dam ,J -10 dem Ly
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-20 deém 1 \ -20 dBm t
-30 dBm -30 dBm
\ [
J‘f ]q | N F h
-40 dem ' |{" 40l dBm " ',
o
-50 dBm j."‘ A . N Iﬂ { \ jm H p 4, m
~ - / o ' 7\
S [ e | M l"‘“\-‘\)\#’mw k t\«ﬂl"vvn-f") Ll MM"‘"-’"\w Ll L
-0 dBm -60 dem
Start 690.0 MHz 3003 pts Stop 709.0 MHz | ||'Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
__Range Low Range Up RBW Freguency Pawer Abs AL Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit
£90.000 Mz 703,900 MHz 100,000 kHz 703,89306 MHz -33.25 dem -20.25 d& 711.000 MHz 716,000 MHz 100.000 kHz 71568781 MHz 18.76 dBm -11.24 dB
703.500 MHz 704.000 MHz 30.000 kHz 703,99555 MHz -28.64 dém -15.64 dB 716,000 MH= 716,100 MHz 20,000 kHz 716 00115 MHz 2634 dBm 1334 de
704.000 MHz 709,000 MHz 100,000 kHz 704,34715 MHz 19.49 dBm -10.51 dB 716.100 MHz 725000 MHz 166 D00 kHz 216.11334 MHz 33.34 dBm 2054 db,
—
i ] [ i
2.FEB.2018 01:19:18
Lowest Band Edge / Full RB Highest Band Edge / Full RB
] I o
£ strum S um v
Ref Level 30.00 dBm  Offset 11.80 dg Mode Auto Sweep Ref Level 30.00 dém Offset 11.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
| 3 3 AES Line _$PURIOUS_LINE_ABS, PAS!
20 UIBIFF‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm 10 dBm
TN ey BN i & e TS L LR AT
0de dem T
f IfiN |
-10 dBm H |[f 40 em %
SPURIOUS_LINE_~BS J \ L
20 dem J“ 20 dBm }
-30 dBm 30 dem )
Tt T
—
40 dem —1= -40 dem = —
— —
J-f""ﬂ T
-50 dam — -50 dem —
o N
I -“-‘H“—vﬁ_
-0 dBém 50 dBm
Start 690.0 MHz 3003 pts Stap 709.0 MHz || Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up REBW Freguency Power Abs Rangelow | Range U, | RBW | Freguenc: |  Powerabs | ALimit
590,000 MHz 703,900 MHz 100,000 kHz 70389306 MHz -32.12 dém 9.12 d8 711,000 Mi | 716.000 Mz 100.000 kHz 719.67463 Wiz .65 dBm -24ﬁl
703.500 MHz 704.000 MHz 30.000 kHz 703,99985 MHz -33.45 dém -20.49 dB 716,000 MH= 716,100 MHz 20,000 kHz 716 00115 MHz 33.39 B 2039 de
704.000 MHz 709.000 MHz 100.000 kHz 704.47702 MHz 5.55 dBm -24.45 dB 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -31.20 dBm -18.20 dB
T - —
i (] i 7
Date: 2.FEB.2018 01:15:29
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D0829B

LTE Band 17 / 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum x| spectrum
Ref Level 30.00 dBm  Offset 11.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.80 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ PARS
q 3 3 ABS Li SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS \ 20 dkine
10 dem 10 dém [ \
ode l| 0 dem / L
-10 dem - -10 dem
SFURIGUS . INE_ABS I [
20 dem Tt 20 dem j ;
-30 dBm / i -30,dBm \
L1 ! LI H AR
40 dem ‘\ T ” 1 l Bm T ¥
50 dem / Jf\, Z Vk " Al 5o der _—— JV,\,/“J \\ {
FAS AN T | & AV WY A
NPT B D it
-60 dém 50 derm
Start 690.0 MHz 3003 pts Stop 714.0 MHz |||Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“TS | | | | Spurious Emissions
Range Law Range Up RBW Freguency Pawer Abs Alimit Rangelow | Rangeup | RBW | Frequenc | Powerabs |  aLimit
560.000 MAz | 703.900 MHZ 100,000 kHz 703,89306 MRz ~35.56 dBm -22.56 05 706.000 Mz | 716,000 MMz 700,000 kiz e aee e 20,31 dbm _QWI
703.500 MHz 704.000 MHz 30.000 kHz 703,99925 MHz -35.23 dém -22.23 dB 716,000 MH= 716,100 MHz | 20,000 kHz 716.00065 MHz 35.57 dBm 5257 dB
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